)
REPORT OF THE JOINT COMMITTEE

AS PER ORDER DATED 21.01.202% & 03.02.2021
IN THE MATTER OF OA NO. 186/2020

SUBMITTED TO

HON’BLE NATIONAL GREEN TRIBUNAL
SOUTHERN BENCH
CHENNAI

APRIL, 2021



'BEFORE THE NATIONAL GREEN TRIBUNAL
SOUTHERN ZONE, CHENNAI
Original Application No. 186 of 2020 (SZ)

IN THE MATTER OF:

Tribunal on its own motion - SUO MOTU Based on the News item in The New Sunday Express
Newspaper Dated: 20.07.2020, “Ranipet Residents health at risk due to Pollution; Chromium waste killing
agriculture in Ranipet Poses long-term health risks.”

INDEX
SLNo Particulars Page Nos.
1. | Report of the Joint Committee 01 -36

1. Back ground 01
2. Constitution of Committee 04
3. Committee Meeting
[...]
without any permission/ consent. It was informed that concentrate is also given to M/s



Page No: 15

Raj Pharma Transporter. Industry claims that this waste water (concentrate FCE) is
used as raw material by M/s Maha Tripurasundari industries pvt. Ltd., Telangana.
e In view of violation, TNPCB has imposed environmental compensation for Rs.

47,10,000/- and same is paid by the industry.

7.3 M/s SVISS LABSS PVT LIMITED
e The unit is consented for the production of seven products. The details are as follows;

»  Theophylline — 6 TPM

Amniophylline — 4 TPM

Caffeine — 2 TPM

Chloramphenicol powder — 0.80 TPM

Ibuprofen — 11.60 TPM

Chloramphenicol palmitate — 2.5 TPM

»  Trimethoprim — 5 TPM

Y V. V VYV V¥V

e As per the information submitted by the unit, the products & by products produced

last three financial years are tabulated below

Product & By Product manufactured Product Manufactured in TPA
2017-18 2018-19 | 2019-20
Ibuprofen Stage —I Iso Butyl Acetophenone | 185.21 211.94 215.79
Aluminium Chloride Liquid 8350 9205 9540
HCI 137.5 159 161.8

The unit has not obtained consents for by product Aluminium Chloride Liquid & HCI.
The unit has obtained consents under water & Air Act with validity till 31.03.2021.
The unit has not obtained authorisation under hazardous waste rules for generation,
storage & disposal of off specification/ contaminated product.

The total fresh water consumption is 72.79 KLD, which is met through SPICOT
supply. At present the unit is producing one product and generating 1.2 KLD of waste
water (0.6 KLD from lab & floor washing and 0.6 KLD from softener, cooling tower
& blow down).

The unit has submitted that the installed capacity of ETP is 1.2 KLD. The unit has
provided separate treatment system for low TDS stream & high TDS stream.
Whereas, the unit claims lab & floor washing as high TDS stream, which



Page No: 16

scientifically not correct. This effluent can be treated in ETP rather than taking
directly to evaporator. Treating this effluent in present evaporator system provided in
the plant is not technically & economically viable.

The unit has installed own designed evaporator, where design inlet concentration of
TDS is not known and it is informed that the unit is achieving TDS around 1 lac
concentration. The observed TDS of the sample which is fed to evaporator is 3982
mg/1 and to achieve the said TDS concentration I lac mg/l huge amount of energy is
required.

The unit has installed single stage RO system, where the reject concentration observed
is 2700 mg/1.

The effluent generated from the process is High TDS stream, which can’t be treated in
ETP due to high strength of effluent.

The unit claims that no process effluent is generated, whereas the process wash water
is being recycled. As per the information submitted by the unit, the fresh water is used
for washing of organic layer, in such case additional water is being getting
accumulated along with recycle water and moreover continuous recycling may also
Jead to contamination in the product. So in any case of time chances are there for
disposal of wash water to ETP, this quantity generation is not mentioned.

As per the consent, the trade effluent generation for the consented seven products is
24 KLD, whereas the unit has provided only 1.2 KLD ETP capacity against the
consented quantity.

The unit has provided collection, neutralisation & evaporator for high TDS effluent
treatment.

Low TDS effluent is directly taken to RO system and the reject is sent to Evaporator
along with high TDS effluent for concentration. Then the concentrate is sent to
elevated solar evaporation pond. The unit has not provided any treatment system for
the low TDS effluent generated from softener, cooling tower & blow down before
treating in RO, which may affect the working performance of the RO system.

Before installation of evaporator system, ZLD is achieved through ground level solar
evaporation pond. TNPCB directed to remove this SEP after installation of
evaporator, whereas the unit still having the system and effluent is present.

The unit has installed flow meter at outlet of ETP only.



Page No: 17

7.4 M/s Ultramarine & Pigments Ltd.

The unit is consented for the production of following products with installed capacity

and its present production;

Products Consented Qty Present

Synthetic Detergents ( Powder, paste, cake 4000 MT/Month 2500 MT/Month
etc)

Sulphonic Acid 1350 MT/Month 1350 MT/Month
Alpha Olefin Sulphonate 1000 MT/Month 1000 MT/Month
Ultramarine Blue 200 MT/Month 200 MT/Month

The total water consumption including process and other activities like washing,
boiler, domestic is 106.9 KLD, which is met through SIPCOT water supply and
wastewater generation from process is 9.1 KLD and domestic is 4.5 KLD.

The unit has obtained consents under water Act & Air Act with validity till
31.03.2021 and Hazardous waste authorisation with validity till 31.03.25

The unit is achieving ZLD. The treatment system consisting of settling tank, RO (3
stages), MEE & ATFD.

During the inspection, it is observed that settling tank is not properly maintained and
found with algae growth.

TDS is measured in RO water to know the working performance, it is observed that
TDS in feed, permeate & reject is 3000 mg/l, 580 mg/l and 4500 mg/1 respectively,
which shows poor performance of RO due to improper maintenance.

Fugitive emission of SO2 was observed in the kiln area due to leakages.

During inspection, upgradation of kiln was observed and the waste generated is found

stored in open yard.

7.5 M/s Arjun Chemicals Pvt Ltd.,

°

The unit is consented for production of Dynasize — 500 MTM, Dynasol — 300 MTM
& AKD/ Composize - 580 MTM. During the committee inspection, unit was not in
operation.

The unit has obtained consent under water & Air Act with validity till 31.03.2021.
The source of fresh water is met through SPICOT supply. The unit has installed RO
system for the fresh water supplied by SIPCOT. The total fresh water consumption is
about 52 KLD, in which 10 KLD of RO reject is used for gardening.




Page No: 18

As per the consented condition, the unit has installed electromagnetic flow meter for
discharge of RO reject whereas online TDS meters is not provided at discharge point.
The unit claims that no wastewater is generated from the process. The vessels/
reactors are being washed with solvent at time of changeover of other batch product
production and the washed solvent is stored and again used in the process.

The unit has provided wet scrubber to rosin crusher & melter.

TNPCB has imposed environmental compensation for Rs. 5,00,000/- based on the

inspection carried out under CEPI action plan and same is paid by the industry.

7.6 M/s PA FOOTWEAR P LTD. Unit-Il

The unit is involved in production of Semi-Finished to finished leather with consented
quantity of 37.50 T/M.

The total water consumption is 27 KLD, which is met through SIPCOT water supply
and reuse of RO permeate.

The consented quéntity of waste water generation is 25 KLD, whereas the unit
presently generating 19 KLD.

The unit was member of CETP till 2016 and thereafter, the effluent generated in the
plant is treated in their own ETP.

The unit is achieving ZLD, the treatment system installed are neutralisation, primary
clarifier, Aeration, secondary & tertiary clarifier, filter, RO system (3 stage), salzberg
mechanical dryer.

Salzberg mechanical dryer will not effectively work to concentrate the effluent & salt
out.

The unit has obtained consents under water Act & Air Act with validity till March 31,
2022 and Hazardous waste authorisation with validity till 14.04.2024.

During the inspection, wet sludge & salt (semi solid) is found stored in open drums.

The unit has installed seven flow meters and connected to TNPCB server.

f}\.\,



Page No: 19

7.7 M/s Thirumalai Chemicals Ltd

In the matter of OA no. 131/2020, the committee constituted by Hon’ble NGT
inspected the unit and given the following recommendations;

As the unit was observed for non-compliance of consent order conditions, discharges
noticed in violation of consent conditions, internal discharge to the environment -land,
water and air resulting into acute injury or damage to the environment and injection of
treated /partially treated /untreated effluents to the ground water and based on
repeated violations, the unit was directed by TNPCB to restrict the production of 50
% of its consented quantity so as to achieve zero liquid discharge consistently till the
commencement & effective functioning of newly constructed ZLD components. As
the unit is in the process of establishing ZLD system and started trial runs for
validation of the equipment to achieve Zero liquid discharge with respect to treating
effluents, the unit shall be allowed to operate in full load only after ensuring the
complete/full-fledged operation of upgraded ETP by TNPCB. The full-fledged
operation of ZLD system should be commenced within four months-time by the TCL.
Further, the conditions issued by TNPCB are to be complied within three-months
times. .

After commissioning of upgraded ETP, adequacy test needs to be carried out by an
independent govt academic/research institution like IIT Madras and to certify that the
unit has achieved 100% ZLD capacity.

TCL shall, in consultation with reputed institute such as IIT, Madras, prepare a DPR
within three months-time, for the remediation of the land where the untreated effluent
was discharged within the industry site and execute the task of remediation of
contaminated site, under the supervision of TNPCB. The entire cost for the study and
remediation shall be borne by the industry as per polluter pays principle.

In view of the non-compliance by M/s TCL, TNPCB imposed environmental
compensation twice of Rs. 18,60,000 vide order dated 13-11-2019 and Rs. 17,40,000
vide order on 9-12-2020. Both the compensétions were paid by TCL on 13-12-2019 &
22-1-2021 respectively.



Page No: 20

7.8 M/s. Ranipet SIDCO Finished Leather Effluent Treatment Company Limited (Phase 1)

The CETP is established for treatment of tannery effluent. The member units are
involved in processing Semi finished to finish leather. Totally 88 tanneries are
member of this CETP, in which 79 units are in operation.

The CETP is designed for treatment of 2.5 MLD wastewater, TNPCB has restricted
the effluent generation to 75 % i.e 1875 KLD. Presently CETP receives wastewater
around 1 to 1.5 MLD within the restricted quantity.

The treatment unit comprises of Receiving Sump, Equalizatioﬁ tank, flash mixture,
Primary Clarifier, Aeration tank I & II, Secondary Clarifier, Reactor Clarifier, Multi
Grade filters, Ultra filters, 3 stage R.O system, Multi Effect Evaporator (MEE),
Centrifuge and filter press.

The CETP generates approximately around 12 TPD sludge and disposed to TWML
Gummidipoondi & Arunachala Enterprises (for Co — Processing), Karur. At
accumulated sludge stored is around 1300 Tons.

At present no prescribed standards for CETP inlet effluent, however all the member
units are discharging the effluent after pre settling. The sludge removed by the
member units is being disposed through CETP.

As per the record of CETP, as on 30th November 2020 total salt Accumulated is
around 12403.28 MT.

CETP has installed 18 flow meters which are connected to TNPCB server & CPCB
Server.

Construction activities is being carried out by the CETP for upgradation of treatment
units, during the inspection coloured seepage was noticed below the ground
level/foundation area and samples were collected to know the characteristics of
seepage. The observed values are TDS - 31030 mg/l, Chloride — 9050 mg/l and
sulphate 1960 mg/l, COD - 4872 mg/l & BOD — 768 mg/1. As per the analysis report,
it clearly indicates the contamination is due to tannery effluent.

During the inspection, the committee instructed TNPCB & CETP to stop the
construction activities until identifying the sources of pollution and take necessary
action after identification of sources.

CETP has obtained consents under Water & Air Act with validity till 31.03.2022,
whereas HW Authorisation expired on 31.03.2020.

N



7.9 M/s. SIPCOT & SIDCO Phase 2 Entrepreneur Finished Leather Effluent Company (P) Ltd

Page No: 21

CETP has not obtained HW Authorisation for Storage & disposal of chemical
drums/barrels/coatainers/ bags.

The CETP is established for treatment of tannery effluent. The member units are
involved in processing Semi finished to finish leather. Totally 20 operational tanneries
are member of this CETP and proposed member tanneries are 20 units.

The CETP is designed for treatment of 2.5 MLD wastewater, presently it receives
wastewater around 1 to 1.5 MLD. The treatment unit comprises of Receiving Sump,
Equalization tank, flash mixture, flocculator, Primary Clarifier, Aeration tanks,
Secondary Clarifier, flash mixture, flocculator, Pressure sand Filter, Reactor Clarifier,
Neutralization tank, Ultra filters, Organic scavengers, R.O (2 stage) systems, Multi
Effect Evaporator (MEE), Centrifuge and filter press.

CETP is upgrading the treatment system such as oxidation pond, 3rd stage RO and
MEE with ATFD.

All the member units are discharging the effluent to CETP without pre-treatment and
inlet norms for CETP is also not prescribed by TNPCB.

CETP has installed 18 flow meters which are connected to TNPCB server & only two
flow meters (inlet & OHT) to CPCB server.

The CETP generates approximately around 0.8 - 1 TPD sludge and disposed to
TWML Gummidipoondi. Sludge is disposed as on December, 2020 is 1557 tons.

As per the record of CETP, as on December 2020, the total salt accumulated is around
679 MT.

The sludge stored in the SLF facility (old & new) is 4979 Tons. This SLF facility
found in damage condition.

CETP has obtained consents under Water Act & Air Act with validity till 31.03.2022,
whereas the HW Authorisation expired on June 2020.

CETP has not obtained HW Authorisation for Storage & disposal of chemical
drums/barrels/containers/ bags.



Page No: 22

8.0 Environmental Compensation Calculation:

Chromium contamination is mainly due to the dumpsite of M/s TCCL. The actual
remediation cost for restoration of the environment as per DPR shall be borne by the M/s
TCCL.

The committee has noticed other violation of the following industries in handling of
hazardous waste generation, storage & disposal as per Hazardous and Other Wastes

(Management and Transboundary Movement) Rules, 2016.

i.  M/s Malladi Drugs &Pharmaceuticals Limited (Unit I)
ii. M/s Malladi Drugs &Pharmaceuticals Limited (Unit 3)
iti.  M/s Sviss Labss Private Limited
iv.  M/s Ranipet SIDCO Finished Leathers Effluent Treatment Company (P) Ltd
(CETP)
v. M/s SIPCOT-SIDCO Phase-Il Entrepreneur Finished Leather Effluent
Treatment Co. (P) Ltd. (CETP)

So, the committee calculated Environmental Compensation as per the “Determination of
Environmental Compensation to be recovered for violation of Hazardous and Other
Wastes (Management and Transboundary Movement) Rules, 2016” as in the matter of
OA No. 804 of 2017 (Earlier OA No.36/2012) Principal Bench, New Delhi. The
methodology adopted as per the above said report is detailed below;

Approach for calculating environmental compensation:

The following quantity based environmental compensation calculation in Rupees may be

used and be imposed on violating facility operator:
Environmental Compensation (EC) =Q x ERF xR

Where, Q is noticed] or observedl quantity (in tonne) of hazardous or other wastes which
have not been managed in compliance with various provisions of the
Acts/Rules/Guidelines/conditions of the  authorisation/directions  issued by
CPCB/SPCB/PCC/MoEF&CC (barring procedural violations which have not caused

environmental damage)

ERF = Environmental Risk Factor which is a number denoting the increasing degree of

risk to the environment and human health due to the scenarios as given in the Table



Page No: 23

S1. No. Violation ERF
For For Other*
Hazardous Waste
Waste
1. When hazardous and other wastes is disposed at 1.5 0.03

unauthorised place or handed over or sold to

unauthorised party

2. When treatment has not been imparted, as 1.0 0.2
required, but only partial treatment has been given
(by TSDF/Actual user)

3. When product (derived from hazardous or other 1.0 0.2
waste) is not confirming to prescribed
specification or is specified for restricted use but

sold in open market against (in case of actual user)

4. Wastes found stored beyond the stipulated period 0.1 0.05
(refer Rule 8 of the HOWM Rules, 2008)

*Applicable to waste generated indigenously only

R= Environmental Compensation factor, which may be taken as Rs. 30,000.

Case I: If authorisation has been taken at any point of time, in such cases, Q may be

taken as below:

Q= Quantity in terms of tone/per year, as specified in authorisation (one year =300 days)
xY

Where, Y is Number of years of operation of the facility and may be considered as given
in Table. In case authorisation is given in quantity/day, then convert in tone/year by

multiplying the same with 300 days.

Case II: If authorisation has not been taken at any point of time for all or any given
category of hazardous or other waste being generated/utilized

When above scenario comes to the notice of SPCB/PCC/CPCB, it may be difficult to find
Q as records pertaining to quantity of generation/utilization of hazardous or other waste
may not be available. In such case, a generalised way of calculating Environmental

Compensation (EC) in Rupees may be used as below:

EC (in Rupees)=TxSxCxECFxY




Page No: 24
Where, T = Type of facility factor and may be taken as below from Table:
SI. No. Scale of operation Factor
1. (i) Actual user procuring hazardous waste from outside 1.5
their premises including importing hazardous or other
waste from other country
2. (1) Actual user engaged in utilizing/ recycling of only other 1

wastes which are generated indigenously, and;

(ii) All facility other than at S1. No. (1) and 2(i) above

S = Scale of Operation factor of the facility and may be taken from below Table:

Scale of operation Scale Factor

Large 1.5
Medium 1
Small or Micro 0.5

C = Category of Facility factor and be taken from below Table;

ECF = Environmental Compensation Factor, which is summation of one or more ECF,

Scale of operation Scale Factor
Red Category 1
Orange Category 0.2
Green Category 0.05

as applicable, as given in below Table:

Sl1. No. Type of operations from where waste is generated ECF

1. Main Process (when significant quantity of waste | 45,00,000
generation like spent acid, process sludge, spent solvent, '
etc.)

2. Pollution control equipment like ETP, APCDs, etc. such as | 35,00,000
ETP sludge, incineration bottom residues, cyclone residue,
etc.

3. Ancillary equipment used for supporting the industrial | 10,00,000

process such as DG set, etc.

9\



Page No: 25

4. Handling of hazardous chemicals and wastes (waste
packaging materials like emptied drums/bags/etc.
contaminated with hazardous chemicals/wastes) and
Cleaning activities like cotton/cloth waste contaminated
with oil/grease/grease, hazardous chemical storage tank,

etc.

20,00,000

5. Other operations not listed above

10,00,000

Y = Number of years of operation of the facility and may be considered from below

Table:
Years of Operations Factor to be taken
More than 03 years 5
Equal to less than 03 years Actual duration of operation in months/12

Committee decided to consider Case I formula, incase the industries applied for the

hazardous waste authorisation for the left out categories.

8.1 M/s. Malladi Drugs &Pharmaceuticals Limited (Unit I)

Violation Noticed: HW Authorisation not obtained & applied for generation, storage &

disposal of spent solvent residue generated in the process, off specification products, chemical

drums/barrels/containers/ bags.

Environmental Compensation (EC)=Q x ERF xR

O =Quantity in terms of tone/per year, as specified in authorisation x Y

Quantity in terms of tone/per year = 18.2